
Parts Manual
	 RAM 48ZT / 965882601 	 RAM 50ZT / 965882701
	 RAM 50KZ / 965882801 	 RAM 50KZ / 965882901
		  RAM 61KZ / 965883001

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



©2008 Dixon. All rights reserved.
Beatrice, NE. Printed in U.S.A.

When you need spare parts or support in service questions, warranty issues, etc., please consult the following 
professional:

Manufacturing Number

Stated on the plate, from the top are:
The machine’s type designation (I.D.).•	
The manufacturer’s type number (Model).•	
The machine’s serial number (Serial no.)•	

Please have the type designation and serial number available when ordering spare parts.

The engine’s manufacturing number is stamped on one of the valve covers.
The plate states:

The engine’s model.•	
The engine’s type.•	
Code•	

Please have these available when ordering spare parts.

The wheel motors and hydrostatic pumps have a barcode decal affixed at the rear.

This Parts Manual belongs to the machine with the 
manufacturing number:

Engine Transmission

The machine’s manufacturing number can be found on the printed plate affixed to the engine compartment. 



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME..................................................... 4

ENGINE PLATE

965882601.......................................................... 6

965882701.......................................................... 8

965882801........................................................ 10

965882901........................................................ 12

965883001........................................................ 14

STEERING

965882601, 965882701.................................... 16

965882801, 965882901, 965883001................ 18

IGNITION................................................................... 20

BRAKE / LIFT

965882601, 965882701.................................... 22

965882801, 965882901, 965883001................ 24

HYDRAULIC PUMP-MOTOR

965882601, 965882701.................................... 26

965882801, 965882901, 965883001................ 28

WHEELS AND TIRES

965882601, 965882701.................................... 30

965882801, 965882901, 965883001................ 32

48" DECK.................................................................. 34

50" DECK.................................................................. 36

61" DECK.................................................................. 38

SEAT SUPPORT....................................................... 40

DECALS.................................................................... 44



4 - Dixon

CHASSIS / FRAME

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

20

21

22

23

24

6

5

19

10

20

25

11

23

11
13

26

28
29

30 31

27

23

32
11

33



Dixon - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

521 9849021..	 	���� 1	���� PLATE, OUTER BRAKE
510 2067032..	 	���� 1	���� PLATE, BRAKE LATCH
521 9851023..	 	���� 1	���� PLATE, OUTER LIFT
522 8429034..	 	���� 1	���� FOOT PLATE w/ DECALS
510 2259025..	 	���� 2	���� SUPPORT, FENDER
516 0233026..	 	���� 1	���� GUARD, REAR
521 9843017..	 	���� 1	���� FOOT REST
522 7462038..	 	���� 1	���� FRAME, RIGHT, 

MODELS, 965885801, 
965882901, 965883001

510 177504	��� 1	���� FRAME, RIGHT 
MODELS, 965882601, 
965882701

522 7461039..	 	���� 1	���� FRAME, LEFT 
MODELS, 965885801, 
965882901, 965883001

510 177404	��� 1	���� FRAME, LEFT 
MODELS, 965882601, 
965882701

539 11197610..	 	���� 6	���� BOLT 3/8-16 x 25/8 THD FRM
539 99018811..	 	�� 26	���� WASHER 5/8 SAE
539 99104612..	 	���� 2	���� HCS 5/8-18 x 2½
539 99071713..	 	�� 10	���� NUT 5/16-18 NYLOC
539 10233514..	 	���� 4	���� HCS 5/16-18 x 4

539 11912415..	 	���� 2	���� NUT 7/16-14 NYLOC
539 11478916..	 	���� 2	���� SWIVEL
521 93810117..	 	���� 1	���� LINK, FRONT SUSPENSION
515 98810118..	 	���� 6	���� SPACER ½ x 1½
510 24050219..	 	���� 1	���� PLATE, DECK HEIGHT
539 10134120..	 	���� 8	���� HCS 3/8-16 x 3
539 99012221..	 	���� 8	���� WASHER 3/8 SAE
539 97693822..	 	���� 6	���� HCS 5/16-18 x 2¼
539 11289923..	 	�� 18	���� NUT 5/16-18 FLANGE NYLOC
539 10172124..	 	���� 2	���� HCS 5/16-18 x 2¾
539 97697925..	 	���� 8	���� NUT 3/8-16 NYLOC
522 74070426..	 	���� 1	���� FOOT REST
522 44330227..	 	���� 1	���� MOUNT, STRUT RT
522 44330428..	 	���� 1	���� MOUNT, STRUT LT
521 99650129..	 	���� 4	���� NUT 3/8-16 HEX FLG NYLOC
539 99064530..	 	���� 4	���� RHSNB 3/8-16 x 1
539 10258731..	 	���� 2	���� GROMMET, BUMPER
539 97693432..	 	���� 2	���� HCS 5/16-18 x ¾
523 11280233..	 	���� 2	���� PLATE, REINFORCEMENT



6 - Dixon

ENGINE PLATE

965882601

1

19

18

22

2011

31

14

21

15

5

2

3

13

12

9

7

10

4

6

29

28
16

17

26
27

33

23

3534

8

32

30

24

20
25

10

10



Dixon - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

516 0075021..	 	���� 1	���� PLATE, ENGINE
532 1466992..	 	���� 1	���� EXHAUST TUBE, RT
532 1467003..	 	���� 1	���� EXHAUST TUBE, LT
539 1316044..	 	���� 1	���� MUFFLER ASM TWIN
522 4325015..	 	���� 1	���� PIVOT, IDLER
539 9102106..	 	���� 1	���� KEY ¼ SQ x 2
539 1120927..	 	���� 1	���� ARM, IDLER
539 1103118..	 	���� 1	���� PULLEY, IDLER
539 1013329..	 	���� 1	���� HCS ½-13 x 3¾
539 10955410..	 	���� 2	���� WASHER ½ FLAT
539 10133111..	 	���� 1	���� NUT ½ HEX NYLOC
539 11343712..	 	���� 1	���� CLUTCH, 150 FT/LBS
510 26040213..	 	���� 1	���� BRACKET, MUFFLER
510 26050214..	 	���� 1	���� GUARD, MUFFLER
539 11343615..	 	���� 1	���� PULLEY, ENGINE
539 99024716..	 	���� 1	���� WASHER 7/16 SLW
522 45970417..	 	���� 1	���� STOP, CLUTCH
539 10938918..	 	���� 1	���� HCS 3/8-16 x 3½ TPBLT

539 99069219..	 	���� 2	���� WASHER 5/16 STD FLAT
539 97697920..	 	���� 2	���� NUT 3/8-16 HEX NYLOC
539 10747521..	 	���� 4	���� BOLT 5/16-18 x ¾ THD FRM
539 99031622..	 	���� 2	���� RHSNB 5/16-18 x ¾
532 19610523..	 	���� 1	���� SPRING, DECK DRIVE
539 11002524..	 	���� 1	���� BOLT 3/8-16 x 1½ THD FRM
539 11289925..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 11042526..	 	���� 2	���� FUEL LINE 5"
539 91222227..	 	���� 4	���� CLAMP, HOSE
539 11199028..	 	���� 1	���� HCS 7/16-20 x 2
539 10650429..	 	���� 1	���� WASHER, CLUTCH
539 91632530..	 	���� 1	���� VALVE, FUEL
532 12061631..	 	���� 3	���� HHFS 3/8-16 x 1 THD FRM
539 10136232..	 	���� 1	���� HOSE, DRAIN
539 10136433..	 	���� 1	���� PLUG, OIL
539 10136334..	 	���� 1	���� CLAMP
539 99036235..	 	���� 1	���� SCREW ¼-20 x 5/8 SLF TAP



8 - Dixon

ENGINE PLATE

965882701

1

19

18

22

20
11

31

24

14

23

21

15

5

2

3

13

12

9

7

10

4

6

29

28

16

17

26
27

33

37

3534

8

32

30

36

20
25

10



Dixon - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

516 0075021..	 	���� 1	���� PLATE, ENGINE
532 1599552..	 	���� 1	���� EXHAUST TUBE, RT
532 1605893..	 	���� 1	���� EXHAUST TUBE, LT
539 1316044..	 	���� 1	���� MUFFLER ASM TWIN
539 1012315..	 	���� 1	���� SPINDLE, IDLER
539 1126706..	 	���� 1	���� WASHER, HEAVY
539 1120927..	 	���� 1	���� IDLER ARM
539 1103118..	 	���� 1	���� PULLEY, IDLER
539 1034339..	 	���� 1	���� HCS ½-13 x 3¼
539 10955410..	 	���� 2	���� WASHER ½ FLAT
539 10133111..	 	���� 1	���� NUT ½ HEX NYLOC
505 28730112..	 	���� 1	���� CLUTCH, 105 FT/LBS
510 26040213..	 	���� 1	���� BRACKET, MUFFLER
510 26050214..	 	���� 1	���� GUARD, MUFFLER
539 11453015..	 	���� 1	���� PULLEY, ENGINE
539 11225216..	 	���� 1	���� SPACER
522 45970217..	 	���� 1	���� STOP, CLUTCH
539 10938918..	 	���� 1	���� HCS 3/8-16 x 3½ TPBLT
539 99069219..	 	���� 2	���� WASHER 5/16 STD FLAT

539 97697920..	 	���� 2	���� NUT 3/8-16 HEX NYLOC
539 10747521..	 	���� 4	���� BOLT 5/16-18 x ¾ THD FRM
539 99031622..	 	���� 2	���� RHSNB 5/16-18 x ¾
539 99020823..	 	���� 2	���� RHSNB 5/16-18 x 1
539 10563724..	 	���� 1	���� HARNESS, CLUTCH
539 11289925..	 	���� 4	���� NUT 5/16-18 FLANGE NYLOC
539 11042526..	 	���� 2	���� FUEL LINE 5"
539 91222227..	 	���� 4	���� CLAMP, HOSE
539 97694428..	 	���� 1	���� HCS 7/16-20 x 3½
539 11006429..	 	���� 1	���� WASHER, CLUTCH
539 91632530..	 	���� 1	���� VALVE, FUEL
532 12061631..	 	���� 3	���� HHFS 3/8-16 x 1 THD FRM
539 10136232..	 	���� 1	���� HOSE, DRAIN
539 10136433..	 	���� 1	���� PLUG, OIL
539 10136334..	 	���� 1	���� CLAMP
539 99036235..	 	���� 1	���� SCREW ¼-20 x 5/8 SLF TAP
539 11002536..	 	���� 1	���� BOLT 3/8-16 x 1½ THD FRM
532 19610537..	 	���� 1	���� SPRING, DECK DRIVE



10 - Dixon

ENGINE PLATE

965882801

1

10

14

6

16

15

13

2

3

5

4

9

18

19

24

26

25

23

22

11

12
7

21

20

8

17
27



Dixon - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

516 0075021..	 	���� 1	���� PLATE, ENGINE
532 1466992..	 	���� 1	���� EXHAUST TUBE, RT
532 1467003..	 	���� 1	���� EXHAUST TUBE, LT
539 1316044..	 	���� 1	���� MUFFLER ASM TWIN
510 2604025..	 	���� 1	���� BRACKET, MUFFLER
510 2605026..	 	���� 1	���� GUARD, MUFFLER
539 1074757..	 	���� 2	���� BOLT 5/16-18 x ¾ THD FRM
539 9903168..	 	���� 2	���� RHSNB 5/16-18 x ¾
539 9901889..	 	���� 2	���� WASHER 5/16 SAE FLAT
539 99071710..	 	���� 2	���� NUT 5/16-18 HEX NYLOC
539 11042511..	 	���� 2	���� FUEL LINE 5"
539 91222212..	 	���� 4	���� CLAMP, HOSE
539 11199013..	 	���� 1	���� HCS 7/16-20 x 2 GR8
539 10650414..	 	���� 1	���� WASHER, HEAVY

539 91632515..	 	���� 1	���� VALVE, FUEL
522 45970416..	 	���� 1	���� STOP, CLUTCH
532 12061617..	 	���� 3	���� HHFS 3/8-16 x 1 THD FRM
539 11002518..	 	���� 1	���� BOLT 3/8-16 x 1½ THD FRM
539 10136219..	 	���� 1	���� HOSE, DRAIN
539 10136420..	 	���� 1	���� PLUG, OIL
539 10136321..	 	���� 1	���� CLAMP
539 99036222..	 	���� 1	���� SCREW ¼-20 x 5/8 SLF TAP
539 11343723..	 	���� 1	���� CLUTCH, 150 FT/LBS
522 50670124..	 	���� 1	���� PULLEY, DRIVE
539 91021025..	 	���� 1	���� KEY ¼ SQ x 2
539 99024726..	 	���� 1	���� WASHER 7/16 SLW
539 10530827..	 	���� 1	���� KEY ¼ SQ x 1



12 - Dixon

ENGINE PLATE

1

10

14

6

16

15

13

2

3

5
4

9

18

19

24

23

22

11

12

7

21

20

8

1718

965882901

2526

27



Dixon - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

516 0075021..	 	���� 1	���� PLATE, ENGINE
505 2873012..	 	���� 1	���� CLUTCH, 105 FT/LBS
539 1096393..	 	���� 1	���� PULLEY
539 1104254..	 	���� 2	���� FUEL LINE 5"
539 9122225..	 	���� 4	���� CLAMP, HOSE
539 9769446..	 	���� 1	���� HCS 7/16-20 x 3½
539 1100647..	 	���� 1	���� WASHER, CLUTCH
539 9163258..	 	���� 1	���� VALVE, FUEL
539 9769359..	 	���� 3	���� HCS 5/16-18 x 1½
516 01180210..	 	���� 1	���� HITCH
539 10136211..	 	���� 1	���� HOSE, DRAIN
539 10136312..	 	���� 1	���� CLAMP
539 10136413..	 	���� 1	���� PLUG, OIL
522 59900114..	 	���� 1	���� ADAPTER, OIL DRAIN
539 99036215..	 	���� 1	���� SCREW ¼-20 x 5/8 SLF TAP

522 45970216..	 	���� 1	���� STOP, CLUTCH
539 99018817..	 	���� 6	���� WASHER 5/16 SAE FLAT
539 11289918..	 	���� 7	���� NUT 5/16-18 FLANGE NYLOC
539 99066919..	 	���� 1	���� HCS 5/16-18 x 1¾
525 29510220..	 	���� 1	���� BRACKET, MUFFLER
539 91275721..	 	���� 1	���� KEY ¼ SQ x 1¼
539 10819922..	 	���� 2	���� GASKET, EXHAUST
539 10589723..	 	���� 1	���� MUFFLER
539 99104624..	 	���� 1	���� HCS 5/16-18 x 2½
539 99020925..	 	���� 2	���� HCS 5/16-18 x 1
539 99018726..	 	���� 2	���� WASHER 5/16 SLW
539 99031627..	 	���� 2	���� RHSNB 5/16-18 x ¾

NOT SHOWN
539 105637	��� 1	���� HARNESS, CLUTCH



14 - Dixon

ENGINE PLATE

965883001

1

2

4

5

7

8

9

10

11

12

13
14

15

16
17

18

19

6

3
5

24

22

2120

23



Dixon - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

516 0075021..	 	���� 1	���� PLATE, ENGINE
539 1032452..	 	���� 1	���� CLUTCH, 175 FT/LBS
539 9902083..	 	���� 2	���� RHSNB 5/16-18 x 1
510 2605024..	 	���� 1	���� GUARD, MUFFLER
539 1128995..	 	���� 4	���� NUT 5/16-18, FLANGE NYLOC
539 1104256..	 	���� 2	���� FUEL LINE 5"
539 9122227..	 	���� 4	���� CLAMP, HOSE
539 9769448..	 	���� 1	���� HCS 7/16-20 x 3½
539 1100649..	 	���� 1	���� WASHER, CLUTCH
539 91632510..	 	���� 1	���� VALVE, FUEL
532 12061611..	 	���� 3	���� HHFS 3/8-16 x 1 THD FORM
539 10136212..	 	���� 1	���� HOSE, DRAIN
539 10136313..	 	���� 1	���� CLAMP

539 10136414..	 	���� 1	���� PLUG OIL
539 99036215..	 	���� 1	���� SCREW ¼-20 x 5/8 SELF TAP
522 45970216..	 	���� 1	���� STOP, CLUTCH
539 10963917..	 	���� 1	���� PULLEY
539 11002518..	 	���� 1	���� BOLT 3/8-16 x 1½ THD FORM
539 10530819..	 	���� 1	���� KEY ¼ SQ x 1"
532 15995520..	 	���� 1	���� EXHAUST TUBE, RT
532 16058921..	 	���� 1	���� EXHAUST TUBE, LT
539 13160422..	 	���� 1	���� MUFFLER ASM TWIN
510 26040223..	 	���� 1	���� BRACKET, MUFFLER
539 10747524..	 	���� 4	���� BOLT 5/16-18 x ¾ THD FRM

NOT SHOWN
539 105637	��� 1	���� CLUTCH HARNESS



16 - Dixon

STEERING

12

7

6

5

4

2

1

3
8

10

11

13

14

15

9

9

910

10

12

16

17

10
20

9

21

10
20

19

18

965882601, 965882701

21

22



Dixon - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1315171..	 	���� 2	���� BLOCK, UPPER
539 1315192..	 	���� 2	���� BLOCK, LOWER
539 1315183..	 	���� 4	���� BEARING, FLANGE
522 4529014..	 	���� 2	���� PIVOT SECTION, DRIVE
539 1315215..	 	���� 2	���� MOUNT, DRIVE CONTROL
539 9906696..	 	���� 2	���� HCS 5/16-18 x 1¾
539 1128997..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 1330078..	 	���� 2	���� WASHER, .825 x 1.087 WAVE
539 9907179..	 	�� 12	���� NUT 5/16-18 HEX NYLOC
539 99018810..	 	�� 12	���� WASHER 5/16 SAE FLAT
539 10272011..	 	���� 2	���� DAMPENER
539 99058512..	 	���� 4	���� NUT 5/16-18 HEX WHIZLK

510 42260113..	 	���� 6	���� RHSNB 5/16-18 x 4
539 10839414..	 	���� 2	���� HCS 5/16-18 x 1¾ TPBLT
539 99020915..	 	���� 2	���� HCS 5/16-18 x 1
539 97693516..	 	���� 4	���� HCS 5/16-18 x 1½
539 13201117..	 	���� 2	���� LEVER, w/GRIP
539 99019618..	 	���� 2	���� NUT 5/16-18 HEX
539 12263619..	 	���� 2	���� PLUG, END
539 10284520..	 	���� 1	���� SPRING
539 10839521..	 	���� 1	���� HCS 5/16-18 x 2 TPBLT
539 12263522..	 	���� 2	���� GRIP, FOAM



18 - Dixon

7

6

5

4

2

1

3

8

10

11

13

14
9

9

10

10

12

16

17

10
20

965882801, 965882901, 965883001

9

10
20

22

23

STEERING

9

15

19

18

21

21



Dixon - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1315171..	 	���� 2	���� BLOCK, UPPER
539 1315192..	 	���� 2	���� BLOCK, LOWER
539 1315183..	 	���� 4	���� BEARING, FLANGE
522 4529014..	 	���� 2	���� PIVOT SECTION, DRIVE
539 1315215..	 	���� 2	���� MOUNT, DRIVE CONTROL
539 9906696..	 	���� 2	���� HCS 5/16-18 x 1¾
539 1128997..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 1330078..	 	���� 2	���� WASHER, .825 x 1.087 WAVE
539 9907179..	 	�� 14	���� NUT 5/16-18 HEX NYLOC
539 99018810..	 	�� 18	���� WASHER 5/16 SAE FLAT
539 13165811..	 	���� 2	���� DAMPENER w/SPRING
539 99058512..	 	���� 2	���� NUT 5/16-18 HEX WHIZLK

510 42260113..	 	���� 6	���� RHSNB 5/16-18 x 4
539 12704614..	 	���� 2	���� NUT M8 x 1½ HEX
539 11060715..	 	���� 2	���� BALL STUD 10mm
539 97693516..	 	���� 4	���� HCS 5/16-18 x 1½
539 13201117..	 	���� 2	���� LEVER, w/GRIP
539 11561718..	 	���� 2	���� NUT 5/16-18 HEX NYL THIN
539 13174919..	 	���� 2	���� ROD END
539 10284520..	 	���� 2	���� SPRING
539 10839521..	 	���� 2	���� HCS 5/16-18 x 2 TPBLT
539 12263522..	 	���� 2	���� GRIP, FOAM
539 12263623..	 	���� 2	���� PLUG, END

STEERING



20 - Dixon

IGNITION

1

2

3

4
5

7

8

9

10

11
12

13

14

15

16
17

18

19

20

21

22

23

24

25

26

6
28

29

30

31

32

33

34

35

36

37

38

39

27

27

21

20

16



Dixon - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION

539 1303941..	 	���� 1	���� FUEL CAP
539 1100742..	 	���� 1	���� HOUR METER
539 1024593..	 	���� 1	���� INSULATOR
539 1075414..	 	���� 1	���� SWITCH, IGNITION
539 1017685..	 	���� 1	���� SWITCH, CLUTCH
539 1137926..	 	���� 1	���� SWITCH, BRAKE
539 1024367..	 	���� 1	���� BATTERY
539 1312098..	 	���� 1	���� TIE DOWN, BATTERY
539 1164009..	 	���� 3	���� COVER, TERMINAL
539 10108010..	 	���� 2	���� SWITCH, N.C.
539 10171411..	 	���� 1	���� SOLENOID
539 97697812..	 	���� 4	���� NUT ¼-20 HEX NYLOC
539 97697713..	 	���� 2	���� NUT 10-24 HEX NYLOC
539 11122914..	 	���� 2	���� SCREW ¼-20 x 5/8 BTN SKT
539 99103415..	 	���� 2	���� SCREW 10-24 x 5/8 WSH HD
539 99031616..	 	���� 2	���� RHSNB 5/16-18 x ¾
539 11289917..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 99005318..	 	���� 2	���� WASHER ¼ ITLW
539 10754419..	 	���� 1	���� KEY, IGNITION
539 99018820..	 	�� 24	���� WASHER 5/16 SAE FLAT
539 99071721..	 	�� 10	���� NUT 5/16-18 HEX NYLOC
539 97693822..	 	�� 10	���� HCS 5/16-18 x 2¼
539 99036223..	 	���� 4	���� SCREW  ¼-20 x 5/8 TAP
539 11881624..	 	���� 1	���� THROTTLE CABLE 

MODELS 965882701, 
965882901, 965883001

539 127011	��� 1	���� THROTTLE CABLE 
MODELS 965882601, 
965882801

539 97695225..	 	���� 4	���� SCREW #10-24 x 5/8 NYLOC
539 10747526..	 	���� 2	���� BOLT 5/16-18 x ¾ TRD FORM

539 99069227..	 	���� 8	���� WASHER 5/16 FLAT
539 10284528..	 	���� 4	���� SPRING, TANK MOUNT
539 10250229..	 	���� 4	���� STUD
522 78770330..	 	���� 1	���� SUPPORT, TANK, LEFT
522 78770631..	 	���� 1	���� SUPPORT, TANK, RIGHT
539 12150132..	 	���� 1	���� FENDER, RIGHT
539 12150233..	 	���� 1	���� FUEL TANK
521 97160134..	 	���� 1	���� PANEL, CONTROL
539 11881535..	 	���� 1	���� CHOKE CABLE  

MODELS 965882701, 
965882901, 965883001

539 121866	��� 1	���� CHOKE CABLE 
MODELS 965882601, 
965882801

539 11710736..	 	���� 2	���� HEADLIGHT BEZEL
539 12133237..	 	���� 2	���� BRACKET, HEADLIGHT
539 11423238..	 	���� 2	���� LIGHT
539 10812039..	 	���� 1	���� NUT ¼-20 THIN NYLOC

NOT SHOWN
539 103306	��� 2	���� POSITIVE CABLE, LONG
539 110068	��� 1	���� BATTERY CABLE NEGATIVE
515 980501	��� 1	���� HARNESS, WIRING
539 114077	��� 1	���� PIGTAIL, LIGHT



22 - Dixon

BRAKE / LIFT

4

1

5

2

3

17

7

16

2

7

1

15

15

3

20

9
10
11

12
13

146 8

17
18

19

18

21

4

16

22

23

965882601, 965882701



Dixon - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

BRAKE / LIFT

510 0307011..	 	���� 2	���� SPRING, COMPRESSION
510 2072012..	 	���� 2	���� GRIP, HANDLE
510 4229013..	 	���� 2	���� ROD, HANDLE RELEASE
516 0088014..	 	���� 1	���� ROD, LATCH RELEASE
522 7108025..	 	���� 1	���� SHAFT, BRAKE
522 8236026..	 	���� 2	���� SHAFT, LIFT
510 2073017..	 	���� 2	���� BUTTON, PUSH
510 1853018..	 	���� 2	���� LINK, REAR SUSPENSION
532 1951749..	 	���� 2	���� BRACKET, LIFT
532 19517110..	 	���� 2	���� BUSHING, ALIGNMENT
532 17599411..	 	���� 2	���� NUT LIFT LINK
532 19518512..	 	���� 2	���� ARM, SUSPENSION RR

532 19516113..	 	���� 2	���� STUD, w/ANTI- ROTATE
539 11362114..	 	���� 2	���� SB 3/8-16 x 3/8 SKT HD
539 99059815..	 	���� 1	���� WASHER ¼ FLAT
539 97697816..	 	���� 2	���� NUT ¼-20 HEX NYLOC
510 18490117..	 	���� 4	���� NUT
539 10506918..	 	���� 4	���� E-RING
539 11289919..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 11876220..	 	���� 1	���� SPRING
539 11169021..	 	���� 2	���� SPACER
539 97698222..	 	���� 2	���� WASHER 5/8 FLAT SAE
539 97698923..	 	���� 2	���� HAIRPIN #4



24 - Dixon

BRAKE / LIFT

965882801, 965882901, 965883001

4

1

5

2

3

17

7

16

2

7

1

15

15

3 20

11

12

13

14
6

8

17
18

1921

4

16

22

23

24
25

26

27
28

29

10

30

9



Dixon - 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

BRAKE / LIFT

510 0307011..	 	���� 2	���� SPRING, COMPRESSION
510 2072012..	 	���� 2	���� GRIP, HANDLE
510 4229013..	 	���� 2	���� ROD, HANDLE RELEASE
516 0088014..	 	���� 1	���� ROD, LATCH RELEASE
522 7108025..	 	���� 1	���� SHAFT, BRAKE
522 8236026..	 	���� 1	���� SHAFT, LIFT
510 2073017..	 	���� 2	���� BUTTON, PUSH
510 1853018..	 	���� 2	���� LINK, REAR SUSPENSION
522 8586019..	 	���� 2	���� BRACKET, CENTERING LNK
539 10134110..	 	���� 2	���� HCS 3/8-16 x 3
532 17599411..	 	���� 2	���� NUT, LIFT LINK
532 19518512..	 	���� 2	���� ARM, SUSPENSION RR
532 19516113..	 	���� 2	���� STUD, w/ANTI- ROTATE
539 11362114..	 	���� 2	���� BOLT 3/8-16 x 3/8 SKT HD
539 99059815..	 	���� 1	���� WASHER ¼ FLAT
539 97697816..	 	���� 2	���� NUT ¼-20 HEX NYLOC
510 18490117..	 	���� 4	���� PLASTIC NUT

539 10506918..	 	���� 4	���� E-RING
539 11289919..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
539 11876220..	 	���� 2	���� SPRING
539 11169021..	 	���� 2	���� SPACER
510 18480222..	 	���� 1	���� BRAKE, RT
510 184804	��� 1	���� BRAKE, RT 

MODEL 965883001 
510 18470223..	 	���� 1	���� BRAKE, LT
510 184704	��� 1	���� BRAKE, LT 

MODEL 965883001
510 20740124..	 	���� 2	���� ROD, THRD 3/8-24
539 97770325..	 	���� 4	���� CLEVIS PIN
539 99036526..	 	���� 4	���� PIN, COTTER 1/8 x ¾
539 99015527..	 	���� 4	���� NUT 3/8-24 HEX GR2
510 20750128..	 	���� 4	���� YOKE 3/8 SHORT
539 99012229..	 	���� 2	���� WASHER 3/8 SAE FLAT
539 20028230..	 	���� 2	���� NUT 3/8-16 HEX JAM NYLOC



26 - Dixon

965882601, 965882701

HYDRAULIC PUMP-MOTOR

1

2

34

5
6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

2223
24

25

26

27 28

29

30

31

3

3 4

3

3
4

21
20

31
18

32



Dixon - 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

522 4607021..	 	���� 2	���� SUPPORT, TRANSMISSION
539 1017212..	 	���� 4	���� HCS 5/16-18 x 2¾
539 9901883..	 	�� 16	���� WASHER 5/16 SAE FLAT
539 9907174..	 	�� 10	���� NUT 5/16-18 HEX NYLOC
539 9906375..	 	���� 2	���� HCS 3/8-16 x 2½
539 9901186..	 	���� 2	���� WASHER, 3/8 SLW
539 9901227..	 	���� 2	���� WASHER 3/8 SAE FLAT
539 9769388..	 	���� 2	���� HCS 5/16-18 x 2¼
539 9910739..	 	���� 1	���� NUT 5/16-24 HEX JAM LH
539 99020910..	 	���� 4	���� HCS 5/16-18 x 1
522 70600211..	 	���� 1	���� LINK ARM, BYPASS, RT
522 70600112..	 	���� 1	���� LINK ARM, BYPASS, LT
522 44740213..	 	���� 1	���� TRANS, ZT-2800 RT
522 44740114..	 	���� 1	���� TRANS, ZT-2800 LT
510 18510215..	 	���� 2	���� EZT MOUNT, REAR
510 18410316..	 	���� 1	���� SPACER TUBE, EZT
539 11231817..	 	���� 1	���� EXPANSION TANK w/CAP

522 43980118..	 	���� 2	���� HOSE ASSM
539 99007419..	 	���� 2	���� RHSNB ¼-20 x ¾ GR2
539 97697820..	 	���� 4	���� NUT ¼-20 HEX NYLOC
539 99059821..	 	���� 4	���� WASHER ¼ FLAT
539 11230822..	 	���� 2	���� BRAKE SWIVEL
539 10122423..	 	���� 2	���� SPRING
539 97698824..	 	���� 2	���� HAIRPIN COTTER
510 37540125..	 	���� 1	���� ROD, EZT BRAKE LT
510 37540226..	 	���� 1	���� ROD, EZT BRAKE RT
522 94500127..	 	���� 1	���� ROD, MOTION CONTROL
539 11572928..	 	���� 1	���� ROD END RH
539 11668929..	 	���� 1	���� COUPLER, ROD END
539 11669030..	 	���� 1	���� ROD END MALE LH
539 99022331..	 	���� 2	���� NUT 5/16-24 HEX
539 11346632..	 	���� 2	���� FILTER

NOT SHOWN
539 120772	��� 1	���� BELT, EZT



28 - Dixon

HYDRAULIC PUMP-MOTOR

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

26

27

28

29

30

33

36

37

38
39

40

56

57

58

59

60

61
62

58

25 3132

34

35

41
42

43

44

45

46

47

4849
50

51

52

53

54

55

29

12

28

16

7

28

47

23

58

59

60

61

62

11

17

24

2

44

3

36 3758

38

37

58

63

965882801, 965882901, 965883001



Dixon - 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

539 1316571..	 	���� 1	���� PUMP, DUP10S
522 7189022..	 	���� 2	���� MOUNT, WHEEL MOTOR
522 8970043..	 	���� 2	���� BELLCRANK, MOTION
515 9885014..	 	���� 1	���� RESERVOIR, HYDRAULIC
539 1315465..	 	���� 2	���� ARM, PUMP
521 9205026..	 	���� 1	���� SUPPORT, RESERVOIR FT
539 1063707..	 	���� 3	���� FITTING
521 9211018..	 	���� 1	���� LINE, HYD, SUCTION
521 9212019..	 	���� 1	���� LINE, HYD, CHARGE
521 92100110..	 	���� 1	���� LINE, HYD, CASE
539 10123711..	 	���� 4	���� CONNECTOR, STRAIGHT
539 10352712..	 	���� 2	���� MOTOR
539 10589213..	 	���� 1	���� FILTER HEAD
521 92040214..	 	���� 1	���� SUPPORT, RESERVOIR RR
539 13174815..	 	���� 1	���� FITTING, HYD
539 10110916..	 	���� 2	���� HUB, WHEEL
539 13256117..	 	���� 4	���� ELBOW 45O

522 71930118..	 	���� 1	���� LINE, HYD, D
522 71920119..	 	���� 1	���� LINE, HYD, C
522 71910120..	 	���� 1	���� LINE, HYD, B
522 71900121..	 	���� 1	���� LINE, HYD, A
539 13189522..	 	���� 1	���� PLUG, 6408-6
539 10812023..	 	���� 3	���� NUT ¼-20 HEX THIN NYLOC
539 11177724..	 	���� 3	���� RHSSNB ¼-20 x ½
539 10747525..	 	���� 2	���� BOLT 5/16-18 x ¾ THD FRM
539 11289926..	 	���� 4	���� NUT 5/16-18 FLANGE NYLOC
539 10047227..	 	���� 4	���� RHSNB 5/16-18 x 1¼
539 10133128..	 	���� 9	���� NUT ½ HEX NYLOC
521 99150129..	 	���� 8	���� RHSNB ½-13 x 2½
539 13155930..	 	���� 2	���� PIN, SPIRAL 5/32 x 1½
539 99005231..	 	���� 2	���� WASHER ¼ SPTLK
539 99007232..	 	���� 2	���� HCS ¼-20 x 5/8

539 10120233..	 	���� 1	���� CAP, OIL
539 13152834..	 	���� 1	���� NUT, M10-1.5 L/H HEX
539 13172735..	 	���� 1	���� PULLEY, PUMP
539 13273536..	 	���� 4	���� BUSHING, BAIL 5/16

539 10930337..	 	���� 4	���� RING RETAINING 5/16 EXT
522 42820138..	 	���� 2	���� PIN, MOTION
522 43310139..	 	���� 1	���� LINKAGE, CONTROL LT
522 42830140..	 	���� 1	���� LINKAGE, CONTROL RT
539 10589341..	 	���� 1	���� FILTER, OIL
539 11209242..	 	���� 1	���� IDLER ARM WLDMT
539 10834643..	 	���� 1	���� HCS ½-13 x 2½
539 10955444..	 	���� 2	���� WASHER ½ FLAT
539 10135045..	 	���� 1	���� HCS 3/8-16 x 3 TAPBOLT
539 99012246..	 	���� 1	���� WASHER, 3/8 SAE FLAT
539 97697947..	 	���� 2	���� NUT 3/8-16 HEX NYLOC
522 43250148..	 	���� 1	���� PIVOT, IDLER
539 10195749..	 	���� 1	���� BELT
539 11031150..	 	���� 1	���� PULLEY, IDLER
539 10197751..	 	���� 1	���� SPRING, TRACTION
539 20028252..	 	���� 1	���� NUT 3/8-16 HEX JAM NYLOC
539 99061353..	 	���� 1	���� NUT 3/8-16 HEX WHIZLK
539 10804654..	 	���� 1	���� HCS 3/8-16 x 1½ TAPBOLT
539 99051755..	 	���� 1	���� WASHER 3/8 FLAT STD
522 43330256..	 	���� 1	���� LINKAGE, CONTROL, RR LT
522 43320257..	 	���� 1	���� LINKAGE, CONTROL, RR RT
539 10975858..	 	���� 8	���� NUT 5/16-24 TOP LK
539 11060359..	 	���� 2	���� SPHERICAL ROD END RH
539 11060460..	 	���� 2	���� SPHERICAL ROD END LH
539 99107361..	 	���� 2	���� NUT 5/16-24 HEX JAM LH
539 11550262..	 	���� 4	���� NUT 5/16-24 HEX JAM
522 70550363..	 	���� 1	���� SUPPORT, WHEEL MOTOR



30 - Dixon

WHEELS AND TIRES

4

2

6

1

3

7

17

16
13

12

11

10

8

14

19

18 15

9

20

22

21

5

20

23

965882601, 965882701



Dixon - 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1126601..	 	���� 2	���� BEARING, FLANGED
539 1156382..	 	���� 2	���� ZERK 3/16 DRIVE
539 1157473..	 	���� 2	���� SPRING, CASTER
539 1179014..	 	���� 2	���� BUSHING, CASTER
539 1156755..	 	���� 2	���� WASHER
539 1025356..	 	���� 2	���� GREASE CAP
539 1157497..	 	���� 2	���� PLUG, CASTER
539 9902098..	 	���� 2	���� HCS 5/16-18 x 1
539 1103339..	 	���� 2	���� CASTER TIRE ASSM 

Items 16-20
539 10554310..	 	���� 2	���� SPACER
539 12115911..	 	���� 2	���� RHSNB ½-13 x 6½
539 10133112..	 	���� 2	���� NUT ½ HEX NYLOC

539 10955413..	 	���� 2	���� WASHER ½ FLAT
539 12359314..	 	���� 2	���� YOKE
539 11480515..	 	���� 4	���� SPACER 5/16

539 10699416..	 	���� 2	���� RIM
539 10699517..	 	���� 2	���� CASTER TIRE, 410/350 4 PLY
539 10248418..	 	���� 4	���� BEARING, FLANGED
539 10330019..	 	���� 2	���� ZERK
539 91223420..	 	���� 4	���� VALVE STEM
539 13111021..	 	���� 2	���� TIRE ASSEM, REAR 20 x 8
539 11221722..	 	���� 2	���� RIM 8 x 7 w/ .8" OFFSET
539 10117323..	 	���� 8	���� NUT LUG ½



32 - Dixon

WHEELS AND TIRES
965882801, 965882901, 965883001

1

2

3

4

5

7

8

10

11

12

13

14

15

16

17

18

19

20

21

6

18

22

9



Dixon - 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1126601..	 	���� 2	���� BEARING, FLANGED
539 1156382..	 	���� 2	���� ZERK 3/16 DRIVE
539 1157473..	 	���� 2	���� SPRING, CASTER
539 1179014..	 	���� 2	���� BUSHING, CASTER
539 1156755..	 	���� 2	���� WASHER
539 1025356..	 	���� 2	���� GREASE CAP
539 1157497..	 	���� 2	���� PLUG, CASTER
539 9902098..	 	���� 2	���� HCS 5/16-18 x 1
539 9769979..	 	���� 2	���� ZERK
539 10285610..	 	���� 2	���� SPACER
539 10285511..	 	���� 2	���� HCS ½-13 x 7½
539 10133112..	 	���� 2	���� NUT ½ HEX NYLOC
539 13167513..	 	���� 2	���� YOKE

539 10457314..	 	���� 2	���� RIM
539 10254615..	 	���� 2	���� CASTER TIRE
539 10248416..	 	���� 4	���� BEARING, FLANGED
539 10117317..	 	���� 8	���� NUT LUG ½
539 91223418..	 	���� 4	���� VALVE STEM
510 05650119..	 	���� 2	���� TIRE, REAR, COMPLETE
516 05660120..	 	���� 2	���� TIRE, 22 x 9.5-10
516 05670121..	 	���� 2	���� RIM 22 x 9.5-10
539 10248522..	 	���� 4	���� ROLLER BEARING

NOT SHOWN
539 104572	��� 2	���� CASTER TIRE ASSM



34 - Dixon

48" DECK

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15
16

17

18

19
20

21

22 23

24

25

26

27

28

29

31
32

33

34

35

36

37

38

39

40

41

11

20

15
19

42

30
Torque to 90 ft/lbs 3X

24

46

45

44

43

47
4948

50

51

52



Dixon - 35

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

48" DECK

522 7457011..	 	���� 1	���� DECK w/DECALS
539 1121702..	 	���� 3	���� HOUSING ASSM
539 1075203..	 	���� 3	���� WASHER SPACER
539 1121714..	 	���� 3	���� PULLEY, MANDREL
539 1075905..	 	���� 3	���� NUT 9/16 TOP CNTRLK
539 1076306..	 	�� 12	���� SCREW  5/16 -18 x WSH HD
539 1107327..	 	���� 1	���� CHUTE, DISCHARGE
521 9534018..	 	���� 1	���� BELT SHIELD, RT
521 9535019..	 	���� 1	���� BELT SHIELD, LT
539 10476310..	 	���� 8	���� RETAINER, U TYPE
539 99069211..	 	�� 10	���� WASHER 5/16 STD FLAT
539 99018712..	 	���� 8	���� WASHER 5/16 SLW
539 99020913..	 	���� 8	���� HCS 5/16-18 x 1
539 11219814..	 	���� 1	���� ARM, IDLER
539 13272815..	 	���� 3	���� PULLEY, IDLER
539 11216916..	 	���� 2	���� BUSHING, IDLER
539 10330317..	 	���� 2	���� PAD, PAINTED
539 10134118..	 	���� 2	���� HCS 3/8-16 x 3
539 99051719..	 	���� 3	���� WASHER 3/8 FLAT STD
539 97697920..	 	���� 4	���� NUT 3/8-16 HEX NYLOC
539 10325621..	 	���� 1	���� SPRING
532 17606622..	 	���� 1	���� ROLLER, NOSE
539 10761323..	 	���� 1	���� ROD, ROLLER, NOSE
539 99036524..	 	���� 2	���� PIN, COTTER 1/8 x ¾
539 10761025..	 	���� 2	���� WHEEL, GAUGE
539 10760826..	 	���� 2	���� BOLT 3/8-16 x 35/8 SHOULDER

539 11073527..	 	���� 1	���� SPRING, TORSION
539 11073628..	 	���� 1	���� PIN, CLEVIS 5/16

539 11342529..	 	���� 3	���� BLADE
539 10752230..	 	���� 3	���� BOLT ASSM, BLADE
539 11342731..	 	���� 1	���� PLATE, CONFINEMENT
539 99079932..	 	���� 2	���� RHSNB 5/16-18 x 5/8
539 99071733..	 	���� 2	���� NUT 5/16-18 HEX NYLOC
539 10924334..	 	���� 1	���� BELT, DECK
539 99058235..	 	���� 1	���� HCS 3/8-16 x 1 WHIZLK
539 10342736..	 	���� 1	���� BUSHING, PIVOT
539 10224337..	 	���� 1	���� WASHER, SUPPORT
539 10343338..	 	���� 1	���� HCS ½-13 x 3¼
539 99055039..	 	���� 1	���� WASHER ½ STD FLAT
539 10133140..	 	���� 1	���� NUT ½ HEX NYLOC
539 97699841..	 	���� 1	���� ZERK
539 11205042..	 	���� 3	���� BEARING, BALL
522 44340143..	 	���� 1	���� DECAL, 48"
539 11262044..	 	���� 1	���� DECAL, BELT ROUTING
539 91301045..	 	���� 2	���� DECAL, CPSC
539 11322446..	 	���� 1	���� DECAL, DANGER
539 99092347..	 	���� 1	���� RHSNB 3/8-16 x 1¾
539 99025048..	 	���� 1	���� WASHER ½ SAE
539 11637849..	 	���� 1	���� BUSHING, ISO MOUNT
539 99012250..	 	���� 1	���� WASHER 3/8 SAE
539 10933251..	 	���� 2	���� NUT 3/8-16 JAM
539 10574352..	 	���� 2	���� DECAL, NO STEP



36 - Dixon

50" DECK

1

2

3

4

5

7

8

9

10

11

12

6

14

15

16

17

18

19

6

20

21

22

23

24

25
26

28

29

30

31

32

33

34

35

36 37

38

39

40

43

44
45

46

47

48

49

50

52

53

55

27

41

36

24
37

42

39

36

54

45

45
39

56

51
40

18

5759
58

60

61

62
13



Dixon - 37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

50" DECK

522 7458011..	 	���� 1	���� DECK W/DECALS
539 1083662..	 	���� 1	���� HCS ½-13 x 4
539 1189373..	 	���� 1	���� SPACER, IDLER
539 1189634..	 	���� 1	���� HHB ½-13 x 1¾
539 1327285..	 	���� 1	���� PULLEY, IDLER
539 1190066..	 	���� 1	���� PULLEY, IDLER
539 1192667..	 	���� 3	���� GUARD, TRASH
539 1196378..	 	���� 3	���� BLADE BOLT
522 7321019..	 	���� 3	���� SPINDLE ASSM
539 11983710..	 	���� 3	���� BLADE, HI LIFT
539 11989511..	 	���� 1	���� DECAL, 50"
539 12092012..	 	���� 1	���� SPRING, DECK BELT
539 13186113..	 	���� 1	���� SPACER
539 12137814..	 	���� 1	���� DEFLECTOR
539 12135715..	 	���� 1	���� HINGE
539 10761016..	 	���� 1	���� WHEEL, GAUGE
539 12147817..	 	���� 1	���� HCS 3/8-16 x 6
539 12160418..	 	���� 2	���� BAFFLE, BLOW BY
522 78280219..	 	���� 1	���� GUARD, PULLEY LH
539 12249420..	 	���� 1	���� BRACKET
539 12250321..	 	���� 1	���� ARM, IDLER
539 99058022..	 	���� 4	���� HCS ¼-20 x ¾
539 97697823..	 	���� 4	���� NUT ¼-20 NYLOC
539 99031624..	 	���� 8	���� RHSNB 5/16-18 x ¾
539 99018825..	 	���� 2	���� WASHER 5/16 SAE
539 99071726..	 	���� 4	���� NUT 5/16-18 NYLOC
539 11550127..	 	���� 1	���� COTTER 1/8 DIA x 1¾
539 11557428..	 	���� 1	���� EYE BOLT 5/16 x 3½
539 11558429..	 	���� 1	���� BOLT ½-13 x 2
539 13050930..	 	���� 1	���� SPRING, TORSION
539 12263331..	 	���� 1	���� ROLLER, 3¾
539 11622532..	 	���� 1	���� PIN, DEFLECTOR
539 11643133..	 	���� 1	���� W-BAFFLE

539 11726134..	 	���� 1	���� BRACKET, DEFLECTOR
539 11726235..	 	���� 1	���� BRACKET, DEFLECT MOUNT
539 10954436..	 	���� 3	���� WASHER ½
539 11560937..	 	���� 2	���� THIN PROF NYL ½-13
539 11577138..	 	���� 2	���� HHB ½-13 x 2½
539 10133139..	 	���� 3	���� NUT ½ NYLOC
539 99051740..	 	�� 13	���� WASHER 3/8
539 97697941..	 	�� 17	���� NUT 3/8-16 NYLOC
539 11178542..	 	���� 4	���� RHSNB 3/8-16 x ¾
539 99025843..	 	���� 1	���� NUT ½-13
539 10727144..	 	���� 2	���� RHSSNB 5/16-18 x 1
539 99025045..	 	���� 6	���� WASHER ½ SAE
539 11555046..	 	���� 1	���� WASHER ½
539 99058547..	 	���� 2	���� NUT 5/16-18 WHIZLK
539 11564348..	 	���� 5	���� SCREW #12-14 x ¾ TAP
539 11567449..	 	���� 6	���� L-NUT 5/16-18 FLANGED
539 11434350..	 	���� 1	���� SPACER, IDLER
539 97694151..	 	�� 12	���� HCS 3/8-16 x 1¼
539 10343352..	 	���� 1	���� HCS ½-13 x 3¼
539 12224953..	 	���� 1	���� DECAL, BELT ROUTING
539 11770754..	 	���� 1	���� DECAL, FUSION
539 10688455..	 	���� 1	���� BELT, DECK
522 78280456..	 	���� 1	���� GUARD, PULLEY RH
539 11289957..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
532 19516158..	 	���� 2	���� STUD, w/ANTI- ROTATE
539 97698259..	 	���� 2	���� WASHER 5/8 FLAT SAE
539 97698960..	 	���� 2	���� HAIRPIN, #4
539 10574361..	 	���� 2	���� DECAL, NO STEP
525 24440162..	 	���� 1	���� GUIDE, BELT

NOT SHOWN
539 122574	��� 1	���� BUSHING



38 - Dixon

61" DECK

1

2

3

4

5

8

9

11

12

13

14

15

16
17

18

19

20

21

2223

24

25

26

6

28

29

30

31

32

33

34

35
36

37

38

39

40

41

42

43

27

10

7

12

18

25

44

47
45

46

10

48

49 50

53

51
52



Dixon - 39

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

61" DECK

522 7459011..	 	���� 1	���� DECK W/DECALS
539 1121702..	 	���� 3	���� HOUSING
539 1075203..	 	���� 3	���� WASHER-SPACER
539 1133004..	 	���� 3	���� PULLEY
539 1075905..	 	���� 3	���� NUT 9/16 TOP CNTRLK
539 1076306..	 	�� 12	���� SCREW, WASHER HEAD
539 1327287..	 	���� 3	���� PULLEY, IDLER
539 1121698..	 	���� 2	���� BUSHING, IDLER
539 1013419..	 	���� 2	���� HCS 3/8-16 x 3
539 99051710..	 	���� 3	���� WASHER 3/8
539 10330311..	 	���� 2	���� PAD
539 97697912..	 	���� 4	���� NUT 3/8-16 NYLOC
539 11073413..	 	���� 1	���� CHUTE, DISCHARGE
539 10761014..	 	���� 2	���� WHEEL, GAUGE
539 10760815..	 	���� 2	���� BOLT, SHOULDER
532 17606616..	 	���� 1	���� ROLLER, NOSE
539 10761317..	 	���� 1	���� ROD, NARROW
539 99036518..	 	���� 2	���� PIN, COTTER 1/8 x ¾
510 41790119..	 	���� 3	���� BLADE, 21"
539 10752220..	 	���� 3	���� BOLT 7/16 BLADE
539 11331721..	 	���� 1	���� CONFINEMENT PLATE
510 26010122..	 	���� 1	���� BELT SHIELD RT
512 26020123..	 	���� 1	���� BELT SHIELD LT
539 10476324..	 	���� 8	���� RETAINER 5/16-18
539 99069225..	 	�� 10	���� WASHER 5/16

539 99018726..	 	���� 8	���� WASHER 5/16 SLW
539 99020927..	 	���� 8	���� HCS 5/16-18 x 1

539 99079928..	 	���� 3	���� RHSNB 5/16-18 x 5/8
539 99071729..	 	���� 3	���� NUT 5/16-18 NYLOC
539 10325630..	 	���� 1	���� SPRING
539 11073531..	 	���� 1	���� SPRING, TORSION
539 11073632..	 	���� 1	���� PIN, CLEVIS 5/16 

539 11454333..	 	���� 1	���� BELT, DECK
539 11262034..	 	���� 1	���� DECAL, BELT ROUTING
521 93320135..	 	���� 1	���� DECAL, 61
539 11219836..	 	���� 1	���� ARM, IDLER
539 11770737..	 	���� 1	���� DECAL, FUSION
539 10342738..	 	���� 1	���� BUSHING, PIVOT
539 10224339..	 	���� 1	���� WASHER, SUPPORT
539 10343340..	 	���� 1	���� HCS ½-13 x 3¼
539 99055041..	 	���� 1	���� WASHER ½
539 10133142..	 	���� 1	���� NUT ½ NYLOC
539 97699843..	 	���� 1	���� ZERK
539 99073044..	 	���� 1	���� HCS 3/8-16 x 1¾
539 99011845..	 	���� 1	���� WASHER 3/8 SLW
539 92351546..	 	���� 1	���� SPACER
539 11498147..	 	���� 1	���� GUIDE, BELT
539 10574348..	 	���� 2	���� DECAL, NO STEP
539 11205049..	 	���� 3	���� BEARING, BALL
539 11289950..	 	���� 2	���� NUT 5/16-18, FLANGE NYLOC
532 19516151..	 	���� 2	���� STUD, w/ANTI- ROTATE
539 97698252..	 	���� 2	���� WASHER 5/8 FLAT SAE
539 97698953..	 	���� 2	���� HAIRPIN #4



40 - Dixon

SEAT SUPPORT

1

2

3

4

5

7

8

10

11

12

13

14

15

6

9

9

9

2

16 17



Dixon - 41

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT SUPPORT

521 9490021..	 	���� 1	���� SUPPORT, SEAT
510 1829022..	 	���� 2	���� SUPPORT, REAR SEAT
539 1103003..	 	���� 2	���� SPRING, SEAT
539 9769414..	 	���� 2	���� HCS 3/8-16 x 1¼
539 9905175..	 	���� 2	���� WASHER 3/8 FLAT STD
539 9901226..	 	���� 4	���� WASHER 3/8, SAE
539 9769797..	 	���� 4	���� NUT 3/8-16 HEX NYLOC
539 1025878..	 	���� 2	���� GROMMET, BUMPER
539 1047639..	 	���� 5	���� U TYPE RETAINER

510 23130210..	 	���� 1	���� BOX, BATTERY
539 10747511..	 	���� 4	���� BOLT 5/16-18 x ¾ THD FRM
539 13089612..	 	���� 2	���� SB 5/16-18
539 11289913..	 	���� 2	���� NUT 5/16-18 FLANGE NYLOC
510 422701 14..	 	��� 2	���� RHSNB 5/16-18 x 2½
522 75680415..	 	���� 1	���� PAN
539 99064516..	 	���� 2	���� RHSNB 3/8-16 x 1
539 11810217..	 	���� 1	���� EDGE GUARD



42 - Dixon

SEAT

2

3

4

5

9

9

14

17

18

15

16

13

10

11

6

8

8

8

12

17

2

1

7



Dixon - 43

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

539 1287961..	 	���� 1	���� SLIDE, SEAT (SET)
539 1157892..	 	���� 8	���� WASHER, NYLON
539 1223813..	 	���� 1	���� BOTTOM, SEAT
539 9901874..	 	���� 4	���� WASHER 5/16 SLW
539 1156825..	 	���� 4	���� HHB 5/16-18 x 1½ NYLOC
522 8542016..	 	���� 1	���� BRACKET, BOTTOM LH
522 8542027..	 	���� 1	���� BRACKET, BOTTOM RH
539 9901888..	 	�� 14	���� WASHER 5/16 SAE
539 1155669..	 	���10	��� HHB 5/16-18 x 1 NYLOC
539 11739810..	 	�����1	��� SWITCH KIT, SEAT

539 10838811..	 	�����2	��� SCREW ¼-20 x ¾ GR2
539 99020912..	 	���� 4	���� HCS 5/16-18 x 1
539 10324713..	 	���� 1	���� LANYARD, SEAT
539 12238014..	 	���� 1	���� BACK, SEAT
539 99069215..	 	���� 3	���� WASHER 5/16

539 99051716..	 	���� 1	���� WASHER 3/8
522 85810117..	 	���� 2	���� ARM REST
521 94910418..	 	���� 1	���� PAN, SEAT

NOT SHOWN
539 122379	��� 1	���� SEAT, COMPLETE



44 - Dixon

DECALS

1

2

3

4

5

7

8
9

10

11

12

13

14

15

16

17

6

8

16 5

13



Dixon - 45

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1018811..	 	���� 1	���� DECAL, PROP 65
539 1057452..	 	���� 1	���� DECAL, BATTERY WARNING
539 1083853..	 	���� 1	���� DECAL, DO NOT TOW
539 1098974..	 	���� 1	���� DECAL, SERVICE
539 1033335..	 	���� 2	���� DECAL, MOTION CONTROL
539 1099086..	 	���� 1	���� DECAL, SAFETY WARN
539 1132137..	 	���� 1	���� DECAL, WARNING
539 9130108..	 	���� 2	���� DECAL, CPSC
539 1132249..	 	���� 1	���� DECAL, WARNING

539 12000610..	 	���� 1	���� DECAL, PARK BRAKE
539 97777811..	 	���� 3	���� ABRASIVE PAD
521 98050112..	 	���� 1	���� DECAL, HEIGHT
521 97170113..	 	���� 2	���� DECAL, DIXON, DOMED
521 98280114..	 	���� 1	���� DECAL, RAM 2008
539 11770915..	 	���� 1	���� DECAL, FLAG
539 11097416..	 	���� 2	���� DECAL, FST
539 10574617..	 	���� 1	���� EURO DECAL, SEVERING







P/N 115 148227 IR	 01/11/09


	CHASSIS / FRAME
	ENGINE PLATE
	965882601
	965882701
	965882801
	965882901
	965883001

	STEERING
	965882601, 965882701
	965882801, 965882901, 965883001

	IGNITION
	BRAKE / LIFT
	965882601, 965882701
	965882801, 965882901, 965883001

	HYDRAULIC PUMP-MOTOR
	965882601, 965882701
	965882801, 965882901, 965883001

	WHEELS AND TIRES
	965882601, 965882701
	965882801, 965882901, 965883001

	48" DECK
	50" DECK
	61" DECK
	SEAT SUPPORT
	DECALS

